



TEST CERTIFICATE

Sample: High Pressure Decorative Laminates Sheets

Sample Description: High Pressure Decorative Laminates Sheets

Order No.: GLA/PUR/PO2324/426, Dated: 27/06/2023

Issued To: Glamiva Overseas Pvt. Ltd.

Block/Survey No. 342/1, 345, 347 & 349,

Village Sokhda, Ta-Matar, Kheda, Gujarat-387570.

Report No: 21010040/B

Report Issue Date: 12/07/2023

Job Code: STRC/21010040

Date of testing: 05/07/2023-12/07/2023

Sample Received On: 05/07/2023

Sample Qty.: 12 Pcs.

Page No.1 of 1

Sample Condition: Packed Properly

1. Formaldehyde (HCHO) Emission, mg/m²h

Test Method : DIN EN ISO 12460-3 (EN 717-2) (Standard test method for Determining Formaldehyde Release by the gas analysis method).

Sample Description : High Pressure Decorative Laminates Sheets

Sample Size, mm : 150 x 100 x 12

Number of test pieces : 6

Date of Starting : 10/07/2023

Date of Completion : 10/07/2023

Limit of detection (LOD) : 0.1 mg/m²h

Precondition : According to ISO 12460-3

Results:-

Gas analysis Value, mgHCHO/m ² h					Limit values as per EN 438-7 (for Test method EN 717-2)	
Single values				Average Value (1 st h – 4 th h)	Class E1	Class E2
1 h	2 h	3 h	4 h			
ND	ND	ND	ND	ND	≤ 0.35 mg/m ² h	> 0.35 to ≤ 8.0 mg/m ² h
ND	ND	ND	ND	ND		

Note: ND=Not Detected

Remark : The sample conforms to Class E1 of EN 438-7 when tested according to ISO 12460-3 (EN 717-2:2006)

*****End of Report*****

STRC/7.8/FTC/Z00



(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied. (2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.